RR-476 MULTI CUTTER

I';'\?:X Parts No. Description 'T\?fx Parts No. Description

1 51901 Motor Housing 25 051825 Ball Bearing (2) (607zz)
30102 Spring Pin (3x24)| 26 |51926 Work Housing

3 51803 Air Inlet 27 | 51827 O-Ring (14.8x2.4)

4 51204-23SUB | Throttle Lever 28 51826 Knob

5 51205 Valve Stem 29 51929 Work Spindle

6 51706 Bushing 30 [51830 Washer

7 70107 O-Ring (4.8x1.9) | 31 [51831 Screw (M8x20)

8 51208 Spring 32 51932 Disk Washer (3)

9 70123 O-Ring (11.8x2.4)| 33 [51833 Oscillator

10 | 51210 Throttle Valve Plug 34 51828 Clamp (1-1/4")

11 | 40305 O-Ring (6.5x2) | 35 |52237 Oil Cap (7/32")

12 | 51212 Spacer 36 | 51936 Screw (4) (#8x3/4")

13 | 030113 Ball Bearing (626zz) | 37 |51937 Crank Shaft

14 59214 Rear End Plate 38 [051838 Ball Bearing (2) (6900zz)

15 | 51915 Rotor 39 51839 Oil Seal

16 | 51916 Rotor Blade (4) 43 140147 Spring Washer (4) (M4)

17 | 70117 Spring Pin (3) (2x5)| 44 |51843 Packing

18 | 51918 Cylinder 48 10018 Hex. Key Wrench (5mm)

19 151919 Front End Plate 49 | 51812-11SUB | Exhaust Hose

20 | 051220 Ball Bearing (6000zz) | *50 |51850-10 Side Handle

21 51221 Air Regulator *51 | 51850-11 Screw

22 51922 Spacer 52 51912 Gasket

24 | 51824 Clamp Nut

*Optional parts

519-0000

1506-014

06.26.2015

@ rAMIYOKOTABY | www.rami-yokota.com | info@rami-yokota.com




